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Applicant. : MTL PRODUCTS MARKETING SDN. BHD.
S 111, Jalan Dato Haji 3,
Taman Dato’ Yan Yew Lai,
Batu 6 Jalan Puchong,

58200 Kuala Lumpur.
Manufacturer : -Nil-
Product - MTL Mushroom Bolt ¢/w Steel Bracket & Nut
Reference Standard/ : Company’s Specification — Breaking Load Test
Method of test
Description of sample  : One sample of MTL Mushroom Bolt ¢/w Steel Bracket & Nut was recetved for
testing.
Serial No. : 80048
Date received . 22/09/2008
Job No./Ref. No. - J20085041395 / SQAS/CBMT/T.REC/MSL/ 03
Issued date : 13 QCT 2008
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(YM RAJA NOR SIHA RAJA ABD. HANAN)
Group Leader
Civil & Construction Section
Product Certification, Inspection & Testing Department
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TEST RESULTS : BREAKING LOAD TEST

TEST SPEED : 5 mm/min

SAMPLE REFERENCE BREAKING LOAD, OBSERVATION / REMARKS
(kN)

MTL Mushroom Bolt c/w Steel Bracket
& Nut 523 Boit thread sheared

Serial No. : 80048

Photo 1.0 : Shows sample during test. Photo 2.0 : Shows sample after test.

) /,/";%:z»ﬁ? -

13 OCT 2008



